
Utilities Environment 
ANNUAL REPORT 

2018



i 

 

EXECUTIVE SUMMARY 
Environmental Services is responsible for the management and operation of: 
 
• Source Control Program: 
 
The purpose of the Abbotsford/Mission Water and Sewer Commission Source Control Program 
(WSCSCP) is to reduce the amount of contaminants that industries, businesses, institutions and 
households discharge into the sanitary sewer system. Reduction of contaminants discharged to 
the sanitary sewer will protect the sewage collection system, the treatment facilities, the 
biosolids quality, the receiving environment, and the health and safety of the public and sewer 
workers. The City of Abbotsford Sewer Rates and Regulations Bylaw No. 2664-2017 and the 
[...]
800

1000

C
op

pe
r (

m
g/

kg
) 

Copper Levels in JAMES WWTP Biosolids (2018) 

Class B OMRR Limit = 1800 

0

5

10

15

20

25

30

35

40

Le
ad

 (m
g/

kg
) 

Lead Levels in JAMES WWTP Biosolids (2018) 

Class A OMRR Limit = 500 mg/kg 



58 

 

 
Figure 18. Mercury Levels in JAMES WWTP Biosolids – 2018 
 

 
Figure 19. Molybdenum Levels in JAMES WWTP Biosolids – 2018 

0

1

2

3

4

5

M
er

cu
ry

 (m
g/

kg
) 

Mercury Levels in JAMES WWTP Biosolids (2018) 

Class A OMRR Limit = 5 

0

2

4

6

8

10

M
ol

yb
de

nu
m

 (m
g/

kg
) 

Molybdenum Levels in JAMES WWTP Biosolids (2018) 

Class A OMRR Limit = 20 mg/kg 



59 

 

 
Figure 20. Nickel Levels in JAMES WWTP Biosolids – 2018 
 

 
Figure 21. Selenium Levels in JAMES WWTP Biosolids – 2018 

0

10

20

30

40

50

60

N
ic

ke
l (

m
g/

kg
) 

Nickel Levels in JAMES WWTP Biosolids (2018) 

Class A OMRR Limit = 180 mg/kg 

1

2

3

4

5

6

7

8

Se
le

ni
um

 (m
g/

kg
) 

Selenium Levels in JAMES WWTP Biosolids (2018) 

Class A OMRR Limit = 14 mg/kg 



60 

 

 
Figure 22. Silver Levels in JAMES WWTP Biosolids – 2018 
 

 
Figure 23. Zinc Levels in JAMES WWTP Biosolids – 2018 

0

1

2

3

4

5

6

7

Si
lv

er
 (m

g/
kg

) 
Silver Levels in JAMES WWTP Biosolids (2018) 

200

300

400

500

600

700

800

900

1000

1100

1200

Zi
nc

 (m
g/

kg
) 

Zinc Levels in JAMES WWTP Biosolids (2018) 

Class A OMRR Limit = 1850 mg/kg 



61 

 

 
Figure 24. JAMES WWTP Overall Biosolids Quality – 2018 
 

2.2.8 Project #8 - Monthly Biosolids Project 
The collection of biosolids composite samples occur monthly and submitted to an external 
laboratory for an extended list of analysis including total metals, nutrients and other inorganic 
parameters.  The analytical data was reviewed to monitor the quality of the biosolids.  Refer to 
Table 48 for the summary of the annual Monthly Biosolids Project.  Sampling for this project will 
continue in 2019. 
 
Table 48. Monthly Biosolids Project (External Laboratory Data) – 2018 

Analyte: Units: Average Result: OMRR Limit: 
Total Nitrogen % 5.87 - 
Total Phosphorus, P % 1.49 - 
Total Sulphur % 0.92 - 
Total Carbon % 40.1 - 
Organic Matter % 62.2 - 
Moisture % 76.1 - 
Ammonium – N (available) mg/kg 5,485 - 
Nitrate – N (available) mg/kg 6.2 - 
pH  pH units 6.92 - 
C:N Ratio - 6.7 - 
Arsenic mg/kg 4.19 75 
Cadmium mg/kg 1.61 20 
Chromium mg/kg 35.8 1,060 

500

700

900

1,100

1,300

1,500

1,700

1,900

2,100

m
g/

kg
 

Total Metals*= The sum of arsenic, cadmium, chromium, cobalt, copper, lead, mercury, 
molybdenum, nickel, selenium and zinc 

JAMES WWTP Overall Biosolids Quality - Total Metals* (2018) 



62 

 

Table 48. Monthly Biosolids Project (continued) 

Analyte: Units: Average Result: OMRR Limit: 
Cobalt mg/kg 2.87 150 
Copper mg/kg 661 2,200 
Lead mg/kg 23.5 500 
Mercury mg/kg 2.51 5 
Molybdenum mg/kg 8.19 20 
Nickel mg/kg 23.3 180 
Selenium mg/kg 6.00 14 
Zinc mg/kg 1,077 1,850 
Total # of Samples Submitted: - 12 - 

2.2.9 Project #9 – Key Manhole 
This project monitors a municipal customer on a quarterly basis for Total Metals, Hexavalent 
Chromium, Trivalent Chromium, Total Cyanide, Sulfate, and Sulfide. Refer to Table 40 for the 
summary of the results in 2018. Sampling for this project will continue in 2019. 

Table 49. Key Manhole Project (External Laboratory Data) – 2018 

 Annual Average Result (mg/L) 
Analyte: Composite Sample Bylaw Limits 
Sulphate (Dissolved) 57.9 - 
Hexavalent Chromium  0.0012 - 
Total Cyanide 0.0071 - 
Sulphide  0.108 - 
Trivalent Chromium 0.003 - 
Total Hardness 184.3 - 
Aluminum 0.60 50.0 
Arsenic 0.007 1.0 
Boron 0.1 50.0 
Cadmium 0.0004 0.20 
Chromium 0.004 4.0 
Cobalt 0.0006 5.0 
Copper 0.027 2.0 
Iron 1.27 10.0 
Lead 0.0001 1.0 
Manganese 0.102 5.0 
Mercury <0.00001 0.1 
Molybdenum 0.002 1.0 
Nickel 0.004 2.0 
Selenium 0.001 1.0 
Silver 0.0001 1.0 
Zinc 0.1 3.0 
Total # of Samples Submitted 4  



63 

 

2.2.10 Project #10 – Metals Finishers 
In 2018, sample monitoring of metal finishing customers continued.  One of the customers 
expanded its operations and started using technology that eliminated contaminants of concern 
such as polycyclic aromatic hydrocarbons (PAHs), suspended solids, BTEX (benzene, toluene, 
ethylbenzene, and xylenes), and other hydrocarbons. For this reason, sample monitoring for this 
business will be reduced to quarterly in 2019.  
 
In 2018, WSCSCP added two new metal finishing customers to the roster of sample monitoring. 
A composite sample from each customer was submitted on a weekly basis to an accredited 
external laboratory and it showed levels below the Bylaw limit for heavy metals.  
 
Overall, total metals from metal finishing industries showed a decline in levels of heavy metals 
due to efforts by the businesses and the WSCSCP. The only concerns are pH and Total Iron. 
The business that contributed to majority of the pH non-compliance ordered a new pH treatment 
system in late 2018 for immediate implementation in 2019. The business that had high Iron 
levels in their wastewater discharge was informed of the non-compliance. Sample monitoring 
will continue in 2019. Refer to Table 50 for a summary of samples collected and the percentage 
of non-compliance.    
 
Table 50. Metals Industry Monitoring - 2018 

Parameter Number of Samples Collected Number of Non-Compliant Samples 

pH 10 8 (80%) 

Total Iron 12 3 (25%) 
 

 2.2.11 Project #11 - Granite & Stone  
In 2018, sample monitoring of two granite and stone cutting customers continued. Wastewater 
discharges from these businesses were analyzed for total suspended solids and total metals 
and the results showed compliance. Sample monitoring will continue in 2019. Refer to Table 51 
for a summary of samples collected from the granite and stone industry. 

Table 51. Granite & Stone Industry Monitoring - 2018 

Parameter Number of Samples Collected 

Total Suspended Solids 9 

Total Metals 9 

2.2.12 Project #12 – BOD, TSS, pH (Extra Strength Project) 
In 2018, WSCSCP staff routinely monitored thirty-one industrial customers as part of the BOD 
and TSS Waste Program (two located within the District of Mission and twenty-nine located 
within the City of Abbotsford). The monitoring program consisted of 24-hour composite samples 
collected on a random schedule, one to ten times per month.  Industrial customers with larger 
discharge volumes were monitored on a more frequent basis than customers with smaller 
discharge volumes. These samples were submitted to an accredited external laboratory for pH, 
BOD and TSS analysis. Refer to Table 52 for a summary of all the extra strength samples 
collected in 2018. 



64 

 

Table 52. Extra Strength Monitoring - 2018 

Parameter Number of Samples Collected 

BOD, TSS, and pH 1,042 

2.2.13 Project #13 - Biosolids Coliforms Project 
Biosolids and feed sludge grab samples are collected each week and submitted to an external 
laboratory for Fecal Coliforms, Salmonella, and Total Metals analyses.  The analytical data is 
reviewed to monitor the effectiveness of the pasteurization system as well as to ensure fecal 
coliform requirements were met for “Class A” biosolids under OMRR.  Refer to Table 53 for the 
summary of the annual Biosolids Coliforms Project.  Sampling for this project will continue in 
2019. 
 
Table 53. Biosolids Coliforms Project (External Laboratory Data) – 2018 

Analyte: Feed Sludge Grab OMRR Limit     

Fecal Coliforms 
(MPN/dry g) 60 <1000 

Salmonella 
(Positive or Negative) Negative No Limit 

Total # of Samples 
Submitted: 50 - 

 

3.0 Budgeting & Expenditures 
 
The total amount budgeted for the JAMES WWTP Laboratory was $206,506 in 2017. Refer to 
Tables 54 for the breakdown of the 2018 budget items and expenditures, and refer to Table 55 
for the 2019 budget. 
 
Table 54. JAMES WWTP Laboratory Budgeting & Expenditures – 2018 

Budget Item:  Budgeted Amount:  Actual Expenditure: 

Labor $189,828 $189,828 

Laboratory Supplies & 
Equipment $30,000 $29,996 

External Analytical Costs $43,000 $32,984 

Total: $262,828 $252,808 
 
 
 

 



65 

 

Table 55. JAMES WWTP Laboratory Budgeting & Expenditures – 2019 

Budget Item: Budgeted Amount: 
Labor $191,644 
Laboratory Supplies & Equipment $30,000 
External Analytical Costs $43,000 
Total: $264,644 

 

4.0 Program Planning & Development 
 
The following is a summary of the main activities and achievements related to the management, 
planning, and administration of the JAMES WWTP Laboratory in 2018.  
 

• Continued development and implementation of the QA/QC program; 
• Continued conformance through improvement and corrective action reports (ICAR); 
• Continued identification of workplace hazards through monthly workplace inspections; 
• Continued review and training of Safe Work Procedures;  
• Development and implementation of the Safe Work Procedure for the Operation and 

Use of the Automated Titrator; 
• Cost savings via procurement of a new contract with for metrology, certification, and 

calibration services; and 
• Successful completion of CALA Proficiency Testing and continued participation in the 

CALA Proficiency Test Program. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



66 

 

C. Biosolids Residuals Management 

1.0 Introduction  
 
Biosolids are the end product of wastewater treatment.  The JAMES Wastewater Treatment 
Plant (WWTP) currently produces approximately 5,200 wet tonnes of Class “A” biosolids per 
year. Historically, biosolids produced at the JAMES WWTP have been beneficially utilized for 
poplar tree plantations, mine reclamation and production of a biosolids based growing medium.   

1.1 Process Overview 
The JAMES WWTP comprises the following wastewater treatment processes: 
 

• Headwork’s screens to remove coarse solids (screening product is sent to landfill for 
disposal); 

• Settling chambers for grit removal (grit is sent to landfill for disposal); 
• Primary clarifiers for removal of primary sludge (sludge removed is sent to pasteurization 

process); 
• Trickling filters for removal of organic loading; 
• Aeration tanks for removal of organic loading; and 
• Secondary clarifiers for removal and recycling of activated sludge (activated sludge is 

sent to sludge thickener and then pasteurization process). 
 
Refer to Figure 25 for an illustration showing the biosolids processing path within the JAMES 
WWTP.  
 

 
Figure 25. JAMES WWTP Biosolids Processing Path 
 



67 

 

Primary and secondary sludge is collected in the crude biosolids holding tank (approx. 60% 
primary settled solids and 40% secondary solids), before being sent to the pasteurization 
process. In the pasteurization process, the sludge is circulated and heated using steam, and air 
is inducted using a venturi system to maintain aerobic conditions throughout the pasteurization 
tank. Sludge is retained in this process for sufficient time to achieve pathogen kill. This process 
is the key step enabling the JAMES WWTP to produce “Class A” biosolids. 
 
Following the pasteurization process, sludge is sent to the digesters. Three mesophilic 
anaerobic digesters in series are used to treat the combined primary and secondary sludge. 
After treatment, solids are categorized as “biosolids” and produced at an approximate rate of 
400 m3/d with a solids content of 1.5%. From the digesters, biosolids are pumped to centrifuges 
which remove water and increase the biosolids content from 1.5% to 23% solids on average. 
Dewatered “Class A” biosolids are then conveyed to storage bins and stored prior to transport 
for their ultimate end use.  

2.0 Organic Matter Recycling Regulation (OMRR)  
 
The Provincial Organic Matter Recycling Regulation (OMRR), created under the Environmental 
Management Act, applies to the construction and operation of composting facilities, and the 
production, distribution, storage, sale and use or land application of biosolids and compost.  
OMRR also sets minimum standards for products based on the following criteria:  
 

• Pathogen Reduction - The reduction of organisms such as bacteria, protozoa, viruses, 
and parasites that can cause disease in humans and animals; 

 
• Vector attraction reduction - The reduction of the characteristic in biosolids that attracts 

rodents, flies, mosquitoes, or other organisms capable of transporting infectious agents, 
such as pathogens; 

 
• Maximum allowable pathogen limits - The function of fecal coliform counts per gram of 

total solids (Note: Fecal coliforms are bacteria that typically originate from human or 
animal feces); and 

 
• Maximum allowable concentrations of heavy metals - Sets limits of heavy metals 

concentrations for the biosolids products.  The maximum concentration is dependent on 
the class of biosolids (“Class A” / “Class A” compost, “Class B” / “Class B” compost, 
biosolids growing media). 

 
OMRR also stipulates how the various products can be used and/or distributed, as those with 
less stringent quality restrictions typically have greater restrictions on their end uses.  Figure 26 
illustrates how the various requirements of OMRR affect the different products for biosolids 
usage.  Table 56 provides a summary of the permitted uses for each of the four products.    
 



68 

 

 
Figure 26. OMRR Product Requirements 
 
Table 56. OMRR Permitted Uses for Biosolids 

“Class A” Biosolids: “Class B” Biosolids: Growing 
Medium: 

“Class A” 
Compost: 

• Can be land applied, with 
limits on quantities 

• Land application plan 
required 

• Distribution volumes must 
be: 
 <5 m3 per vehicle per 

day 
 in sealed bags (<5 

m3) 
• Compost or biosolids 

growing medium facilities 
only for quantities >5 m3 

• Can be land applied, with 
limits on quantities 

• Land application plan 
required 

• No land application in 
watershed used for 
drinking water 

• Can be distributed without 
restriction to compost 
facilities 

No 
restrictions 

No 
restrictions 

 



69 

 

As previously mentioned, the JAMES WWTP produces “Class A” biosolids that meet the criteria 
outlined under OMRR. Weekly composite biosolids samples are collected and analyzed for total 
metals, and monthly grab samples are analyzed for nutrients and fecal coliforms content.  Refer 
to Appendix C for a summary of biosolids quality data for 2018. Additional Quality control 
measures are in place to monitor fecal coliform levels of stored biosolids at the James Plant just 
prior to distribution. This provides and additional level of quality assurance.   

3.0 Beneficial End Uses for Biosolids 
 
Since 2000, biosolids produced at the JAMES WWTP have been utilized for poplar tree 
plantations, mine reclamation and production of a biosolids based growing medium. In 2015, the 
City of Abbotsford started a biosolids management agreement with a third party contractor to 
land apply the biosolids under a Land Application Plan. Refer to table 57 for quantities of 
biosolids distributed and stored from the James Plant in 2018.   
 
Table 57. Annual Wet Tonnes of JAMES Treatment Plant Biosolids by End Use (2018) 

Year: 
Biosolids 
Produced 

(wet tonnes/year):  

  Stored Carry Over 
2017 to 2018   

(wet tonnes/year): 

Biosolids Hauled 
Off-Site     

(wet tonnes/year): 

 Stored Carry Over 
2018 to 2019  

(wet tonnes/year): 

2018 5,154 1218 4,123 2,091 

 
Note: Biosolids tonnage balances from produced / hauled to stored can vary depending on 
moisture loss during storage 

3.1 Land Application  

3.1.1 Background 
The specific objectives of land application plans are to ensure that the Class A biosolids are 
stored and applied in a beneficial manner that provides the greatest benefit for the crop grown 
on the properties, while minimizing risk to the environment. The plans consider the specific 
crops that are growing on each property, the trace element concentrations in the soil, as well as 
any other nutrient input that is used for growing crops or improving the soil. The focus for the 
land application is on properties that normally import either inorganic fertilizer or poultry litter as 